
  

March 2022 

 
 

VOLUME IV 
Appendices A - B 

 
 

 Appendix A: Metro System Facilities and Operations 

 Appendix B: Proposed Future Facilities 

   

  
  

  
  

 
 

 
 
 

City of San Diego 
Public Utilities Department 

 
 
 



 
City of San Diego             NPDES Permit and 
Public Utilities Department            301(h) Application 

 
 

LIST OF VOLUMES 

Volume I Executive Summary 

Volume II 
Part 1: Basis of Application 
Part 2: NPDES Application Forms 
Part 3: Antidegradation Analysis 

Volume III Large Applicant Questionnaire 

Volume IV 
Appendix A: Existing Metro System Facilities and Operations 
Appendix B: Planned Metro System Facilities Improvements 

Volume V 

Appendix C: Ocean Benthic Conditions 
[...]
discharged to the Rose Canyon Trunk Sewer for transport to the PLWTP for retreatment and 
ocean discharge.  

A.2.5 North Metro Interceptor 

The NMI conveys wastewater flows from the northern region and a portion of the central 
region of the Metro System service area to Pump Station 2. The NMI consists of two semi-
parallel pipelines. The original 96-inch-diameter NMI ("West NMI") is 2.4 miles in length 
and begins at the San Diego River channel on the east side of Interstate Highway 5 and 
traverses north-to-south along several local streets and across the site of the U.S. Marine 
Corps Recruit Depot until it reaches Pump Station 2.  

  



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-7         NPDES Permit and 
Public Utilities Department            301(h) Application 

The 2.8-mile-long semi-parallel NMI ("East NMI") was constructed in 1996. The East NMI 
relief interceptor begins as a 108-inch sewer on the north side of the San Diego River, where 
it collects the flow from the new 78-inch NMVI. The 108-inch NMI crosses the San Diego River 
and picks up flow from the 30-inch South Mission Valley Interceptor. It then crosses under 
Interstate Highways 8 and 5, and traverses in a southerly direction approximately a half-mile 
east of the 96-inch West NMI. At Barnett Avenue, it turns to the west and reaches the 
alignment of the original 96-inch NMI, where it increases in size from 108 to 114 inches. The 
114-inch East NMI then parallels the 96-inch West NMI in a southerly direction for 
approximately 1 mile to Pump Station 2. 

A.2.6 East Mission Gorge Pump Station 

The East Mission Gorge Pump Station was constructed in 1993 and began operations in 1994. 
The pump station features: 

● four 500 horsepower constant speed pumps,  

● an odor control facility housed in a separate building, and  

● a screening facility. 

Ferrous chloride and sodium hypochlorite are used for odor and sulfide control. The East 
Mission Gorge Pump Station has a maximum capacity of 34.6 mgd. While the City owns and 
operates this pump station, the City currently runs this station once a week for odor control 
purposes only. The City is in the process of transferring this asset to a Participating Agency to 
further reuse opportunities in the region. This transfer is anticipated to occur during the 
upcoming permit cycle. 

A.2.7 North Mission Valley Interceptor  

The NMVI conveys wastewater flows from the central and eastern portion of the Metro System 
service area to the NMI for conveyance to Pump Station 2 and the PLWTP. The NMVI extends 
the length of Mission Valley and consists of reinforced concrete pipe ranging from a diameter 
of 78 inches to 96 inches. The NMVI flows into the East NMI near the San Diego River and 
Interstate Highway 5.  

A.2.8 South Metro Interceptor 

The SMI conveys wastewater flows to Pump Station 2 from the southern region and portions 
of the central region of the Metro System service area. The upstream reach of the SMI extends 
from the City of Imperial Beach to Pump Station 1. This 7.6-mile SMI interceptor ranges from 
42 to 96 inches in diameter. The downstream reach of the SMI runs between Pump Station 1 
and Pump Station 2, and includes 1.6 miles of 72-inch force main, 1.0 mile of 78-inch sewer, 
2.1 miles of 84-inch cross-town tunnel sewer, 0.3 miles of 102-inch sewer, and 1.7 miles of 
108-inch sewer. 

  



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-8         NPDES Permit and 
Public Utilities Department            301(h) Application 

A.2.9 Pump Station 1 

Pump Station 1 was initially placed in operation in 1963 with three pumps, and a fourth unit 
was added in 1974. Two additional pumps were added in 1993. Pump Station 1 conveys flows 
from the SMI and trucked waste that is introduced to the system at Pump Station 1 to Pump 
Station 2. Pump Station 1 is a conventional reinforced concrete structure equipped with: 

● six vertical dry pit pumping units, each driven by a 600-horsepower electric motor, 

● a screening facility consisting of two traveling screens, and 

● an odor removal system consisting of an atomizer vessel. 

Ferrous chloride, sodium hydroxide, and sodium hypochlorite are used for odor and sulfide 
control. With one unit as standby, the Pump Station 1 pumping capacity is approximately 160 
mgd.  

A.2.10 Pump Station 2 

Pump Station 2 is the terminus of the NMI and SMI. Virtually all inflow to the PLWTP is 
conveyed via Pump Station 2. Pump Station 2 is a reinforced concrete structure equipped with: 

● eight dry pit pumping units, each rated at 50,000 gpm (six pumps are driven by 2,250-
horsepower electric motors and the other two by 2,400-horsepower natural gas fueled 
engines), 

● a screening facility consisting of four traveling screens, and 

● an odor removal system consisting of an atomizer vessel and five carbon towers. 

Hydrogen peroxide, sodium hydroxide and sodium hypochlorite are used for odor and sulfide 
control and to assist in coagulation/sedimentation at the PLWTP.  

With one main pump serving as a standby unit, Pump Station 2 has a maximum pumping 
capacity of 432 mgd. Pump Station 2 discharges wastewater to the east portal of the Point 
Loma Tunnel through two 87-inch diameter force mains, respectively 2.9 and 2.7 miles long. 
One force main, installed in 1963, follows a land route while the second force main, installed 
in 1975, is routed underneath San Diego Bay. The Point Loma Tunnel conveys wastewater 
under the Point Loma peninsula. It is 108 inches in diameter and 0.8 miles long. The Point 
Loma Interceptor Sewer begins at the tunnel's west portal, is 114 inches in diameter and 1.5 
miles long, and terminates at the PLWTP headworks.  

A.2.11 Grove Avenue Pump Station 

The GAPS is located 3 miles north of the SBWRP and conveys wastewater from a portion of the 
southern region of the Metro System to the SBWRP. The pump station diverts wastewater from 
the San Ysidro Trunk Sewer and the Otay Valley Pump Station to the SBWRP via a 30-inch 
diameter force main. This station is capable of providing up to 15 mgd of wastewater to the 
SBWRP.  

  



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-9         NPDES Permit and 
Public Utilities Department            301(h) Application 

The pump station features a below-grade, trench-type, self-cleaning wet well. The pump 
room is a below-grade structure that houses the pumps, discharge piping and valves, and 
pump control valves. The motor room houses the pump motors with the pump motors 
connected to the pumps through extended shafting. The motor room and motor control rooms 
are situated at-grade and above the 100-year flood level to protect the electrical equipment 
and motors from damage and failure from flooding. The pump station includes: 

● four 300 horsepower pumps (vertical, mixed-flow, non-clog, centrifugal with variable 
speed drives), and  

● a bio-filter unit and two (2) carbon towers for odor control. 

The design capacity of the GAPS is 15 mgd (average flow) and 18 mgd (peak flow).   

A.2.12 Otay River Pump Station 

The ORPS conveys wastewater from the Otay River portion of the Metro System service area to 
the GAPS via a conveyance system that includes:   

● a 9,300 foot-long 24-inch force main and 3,400-foot-long gravity main to divert flows 
from the Otay and Chula Vista Trunk Sewers, and  

● a 700-foot-long, 36-inch gravity line between Hollister Street and the GAPS.  

Wet Well No. 1 of the ORPS typically handles an average daily flow of 3.5 mgd, but provides a 
15.7 mgd capacity. Wet Well No. 1 is served by three 200 horsepower chopper pumps. Wet Well 
No. 2 of the pump station handles an average daily flow of 2.3 mgd, and has a maximum 
capacity of 6.8 mgd. Wet Well No. 2 is served by two 40 horsepower chopper pumps. The City 
is in the process of incorporating ferrous chloride addition into the pump station for sulfide 
control.  

A.2.13 Chemical Addition Improvements Project 

The City implemented a proprietary technology called Peroxide Regenerated Iron Sulfide 
Control (PRI-SC) in January 2008 which is now part of standard plant operations. The PRI-SC 
system involves coordinated chemical addition at key points within the Metro System to 
achieve for following goals: 

● improved solids removal at the PLWTP,  

● more effective odor control, 

● reduced iron and solids emissions to PLOO, and  

● reduced system-wide chemical costs.  

The conceptual basis of the PRI-SC system was to utilize ferrous chloride at upstream locations 
within the Metro System for sulfide control, and to utilize hydrogen peroxide (H2O2) at 
downstream locations to regenerate ferrous or ferric iron for use in sulfide control and to 
enhance settling and solids removal at the PLWTP. Ferrous chloride is currently utilized at 
Pump Station 1, East Mission Gorge Pump Station, Penasquitos Pump Station, and Pump 
Station 65. An additional site will also be added at either ORPS or the GAPS, likely during the 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-10         NPDES Permit and 
Public Utilities Department            301(h) Application 

upcoming permit cycle. Hydrogen peroxide is currently utilized at NCWRP, SBWRP, PLWTP, 
and Pump Station 2. The Del Mar Pump Station uses Bioxide when or if flows are diverted to 
the City’s system; however, this station typically sends their flow to the San Elijo Joint Powers 
Authority’s system.  

A.3 POINT LOMA WASTEWATER TREATMENT PLANT 

The PLWTP is an advanced chemically enhanced primary treatment (CEPT) plant. The plant's 
rated treatment capacities are 240 mgd dry weather flow and 432 mgd peak wet weather flow. 
PLWTP processes include: 

● mechanical self-cleaning climber screens to remove rags, paper, and other large 
material for disposal, 

● chemical addition to enhance settling and achieve at least 80% removal of suspended 
solids (monthly average) and 58% removal of biological oxygen demand (annual 
average), 

● aerated grit removal including grit tanks, pumps, and separators, 

● primary sedimentation, where flocculated solids (sludge) settle to the bottom of the 
sedimentation tanks and fats, oils, and grease (scum) floats to the surface, 

● sludge pumping and scum removal facilities, 

● odor control systems to remove hydrogen sulfide (H2S), 

● anaerobic digestion of sludge, 

● bio-gas gas powered co-generation facility, 

● bio-gas gas collection system and waste gas flares, and 

● effluent disinfection. 

Onsite solids treatment at the PLWTP consists of anaerobic sludge digestion. Digested sludge 
is pumped via pipeline to the MBC for dewatering and disposal. Screenings, grit, and scum are 
hauled offsite to a landfill for disposal. The City is currently working on a project to pump 
scum to the digesters at PLWTP. Additional information is available in Appendix B. 

The general plant layout is presented in Figure A-3. Figure A-4 presents a schematic of 
wastewater treatment processes at the PLWTP.  

Table A-2 presents design criteria for PLWTP unit processes. Individual processes are also 
summarized in Sections A.3.1 to A.3.10 below. 



March 2022              Existing Metro System 
Appendix A          Facilities and Operations 
  

 
City of San Diego        A-11            NPDES Permit and 
Public Utilities Department                   301(h) Application 

Figure A-3:  
PLWTP Plant Layout 

 

 
 

 



March 2022              Existing Metro System 
Appendix A          Facilities and Operations 
  

City of San Diego        A-12            NPDES Permit and 
Public Utilities Department                   301(h) Application 

Figure A-4: 
PLWTP Treatment Process 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-13         NPDES Permit and 
Public Utilities Department            301(h) Application 

Table A-2: 
Design Criteria and Loadings at PLWTP1 

Process Units2 Value 

Influent Flow 

Design Peak Dry Weather Flow mgd 240 
Design Peak Wet Weather Flow mgd 432 
Annual Average Flow mgd 140 

Preliminary 
Treatment 

At Pump Station 
2: 

Number of screens -- 4 
Channel Width ft 9.5 
Clear Opening between Bars millimeters 30 

At Treatment 
Plant: 

Number of screens -- 5 
Peak Capacity (each) mgd 100 
Channel Width ft 7 
Clear Opening between Bars inches 3/8 

Grit Removal 

Number of Tanks -- 6 
Detention Time @ Peak Wet Weather Flow minutes 2.8 

Tanks C1 and C2     
Width ft 20 
Length ft 60 
Capacity, each mgd 62 

Tanks N1 and N2    
Width ft 24 
Length ft 88 
Capacity, each mgd 91 

Tanks S1 and S2     
Width ft 22 
Length ft 64 
Capacity, each mgd 73 

Sedimentation 

Number of Tanks - 12 
Total Width ft 60 
Length ft 224 

Average Liquid 
Depth:                     

Tanks 1 through 6 ft 16.5 
Tanks 7 through 12 ft 16.5 

Overflow Rate at annual average daily flow 
(AADF) gpd/ft2 1,530 

Maximum Hydraulic Capacity, each tank mgd 21.9 

Sludge 
Digestion 

Number of Digesters -- 8 
Diameter, Digesters 1-6 and 8 ft 125 
Diameter, Digester 7 ft 110 
Side Water Depth ft 35 
Volume, Digesters 1-6 and 8 (7 used as hold tank) ft3 430,000 
Average Detention Time (7 tanks) days 23 
Suspended Solids Loading per Million Gallons lbs dry solids  2,300 

Volatile Solids Loading (7 tanks) 
lbs 
solids/ft/day 0.08 

Biogas Production (7 tanks) million ft3/day 3.0 - 3.3 
Table A-2 Notes:  
1.  From PLWTP Master Plan - August 1994. Updated in 2000. These plans were prior to the addition of 
effluent disinfection. 
2.  ft = feet; gpd/ft2 = gallons per day per square foot; ft3  = cubic feet; lbs = pounds 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-14         NPDES Permit and 
Public Utilities Department            301(h) Application 

A.3.1 Plant Inflow 

In addition to receiving raw wastewater from both the northern and southern portions of the 
Metro System service area, the PLWTP may also receive treated effluent from the NCWRP. 
Excess NCWRP secondary effluent is discharged to the PLWTP via the NMI for treatment and 
disposal. Additionally, during times when NCWRP reclaimed water production exceeds 
demand, excess North City reclaimed water may also be conveyed to the PLWTP for treatment 
and disposal. The PLWTP also receives centrate from the dewatering process at MBC and waste 
solids from the SBWRP. 

A.3.2 Preliminary Treatment 

Raw wastewater from Pump Station 2 flows into the PLWTP through five mechanically cleaned 
bar screens fitted with 3/8 inch spacing. Screened raw wastewater then enters a common 
channel from which it flows through six parallel Parshall flumes where plant influent flow is 
measured. Preliminary treatment is also performed at Pump Station 2 where the coarse bar 
screens are provided, along with chemical addition for sulfide control.  

A.3.3 Chemical Coagulation 

Chemical coagulants are added to the screened raw wastewater to enhance settling of 
suspended solids. All process chemicals including effluent disinfection are flow-paced. Section 
A.9 summarizes chemical use, application points, typical dose rates, and purposes of chemical 
addition at the PLWTP. Hydrogen peroxide is used to regenerate iron salts for coagulation. 

A.3.4 Grit Removal 

The Parshall flumes apportion flow between six aerated grit removal tanks. Settled grit is 
pumped from the tanks, separated and conveyed to a hopper for truck loading and disposal. 
The grit removal tanks are covered to contain odors. Foul air is drawn from under the covers 
and treated in odor control scrubbers.  

A.3.5 PLWTP Grit Improvements Project 

The City completed a comprehensive renovation/upgrade of the PLWTP grit removal facilities 
during the current permit cycle. Grit improvements included: 

● replacing the grit agitation air blowers and supply air piping and raising the height of 
[...]
Appendix A Facilities and Operations 
  

 
City of San Diego    A-30         NPDES Permit and 
Public Utilities Department            301(h) Application 

Table A-5: 
Extended Point Loma Outfall Diffuser Configuration1 

Section 
Length 
Per Leg 

(ft) 

Internal 
Diameter 

(ft) 

Pipe 
Thickness 
(inches) 

Port 
Spacing2 

(ft) 

Port 
Diameter 
(inches) 

Number 
of Ports 
per Leg 

Approx. 
Range of 
Depth3 
MLLW 

(ft) 

Max Port 
Design Flow 
Rate (mgd) 

1008 7.0 9 24 3.75 84 306-309 1.09 

840 5.5 9 24 4.25 70 309-311 1.15 

648 4.0 9 24 4.75 54 311-313 1.13 
Table A-5 Notes:  

1. Data from Engineering Science (1991) and City of San Diego (1995).  

2. Port spacing shown is for ports on the same side of diffuser leg. Ports are located on both sides on the diffuser leg. 

3. Distance from the centerline of the ports to the ocean surface. 

 

The diffusers, excluding the final 160-foot-long section of the 4-foot-diameter diffuser, are 
constructed of PVC-lined, reinforced concrete pipe similar to the pipe used for construction of 
the main barrel. Unlike the main barrel of the outfall extension, all pipe joints on the diffuser 
have a single gasket. The final 160-foot section of each diffuser leg is constructed of a single 
piece of steel pipe which serves as a restraining block. Steel plate used in fabrication of the 

pipe has a thickness of 5/8 inches and is lined internally with 5 inches of reinforced concrete. 
Externally, the steel is coated with a 180-mil thick layer of carboline.  

Cathodic protection for the steel diffuser section is provided by two active and two passive 
sacrificial anode bands arranged on the top of the pipe. All anodes are aluminum alloy ingots 
that contain 3% zinc by weight and are joined to the steel plate ring by welded straps. Each 
ingot weighs approximately 45 pounds. The passive anodes are completely encapsulated in a 
30-mil thick PVC shield to reduce or eliminate current output. The PVC shield on the passive 
anodes will be removed at a future date to replace depleted active anodes. The estimated life 
of the active anodes is in excess of 50 years. 

The internal lining and bedding of the diffusers are identical to main barrel of the outfall 
extension. Bedding for the diffusers is similar to that for the main barrel, however, the ballast 
is depressed at the ports to avoid blockage of the flow. Likewise, the stripe painted along the 
springline of the diffuser to indicate the height of the ballast rock, is depressed in a "V" shape 
at the ports. A line is also painted along the circumference of the diffuser from the top of the 
pipe to each individual diffuser port. 

  



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-31         NPDES Permit and 
Public Utilities Department            301(h) Application 

A.4.7 Design Flows 

The outfall extension was designed based on a maximum allowable hydraulic grade line (HGL) 
elevation of 81.5 feet above mean sea level (MSL) at the interconnection between the steel and 
concrete sections of the original outfall (Station 2+08). Station 2+08 is located roughly 60 feet 
downstream from the SEOC. Table A-6 presents design flows for the PLOO.  

Table A-6: 
PLOO Design Flows1 

Flow Condition 
Flow Rate 

cubic meters per second (m3/sec) (mgd) 
Minimum flow 3.15 72 

Peak dry weather flow 10.51 240 

Peak wet weather flow 18.92 432 
Table A-6 Note:  
1. Outfall design data from Engineering Science (1991). 

 

A.4.8 Outfall Hydraulics 

The HGL at the shore structure of the PLOO varies with the tide level and the headlosses 
through the outfall. Headlosses in the main outfall barrel and diffuser legs are a function of 
the flow rate through the system. Table A-7 presents projected maximum hydraulic gradelines 
for the outfall.  

Table A-7: 
PLOO Total Head Requirement Maximum Hydraulic Gradeline1 

Flow (mgd) 

Tide 
Level (ft, 

MSL) 

Headlosses Maximum 
Hydraulic 

Gradeline (ft, 
MSL) 

Original 
Outfall 

(ft) 

Outfall 
Extension 

(ft) 
Diffusers 

(ft) 
Density 

Head (ft) 

Minor 
Losses 

(ft) 

72 5.3 1.1 0.3 0.2 8.7 0.00 15.6 

100 5.3 2.2 0.5 0.4 8.7 0.1 17.1 

150 5.3 4.8 1.2 0.9 8.7 0.1 21.1 

200 5.3 8.6 2.1 1.6 8.7 0.3 26.6 

250 5.3 13.4 3.3 2.5 8.7 0.4 33.6 

300 5.3 19.4 4.7 3.7 8.7 0.6 42.3 

350 5.3 26.3 6.4 5.0 8.7 0.8 52.5 

400 5.3 34.4 8.3 6.5 8.7 1.0 64.3 

432 5.3 40.1 9.7 7.6 8.7 1.2 72.7 
Table A-7 Note:  
1. Outfall performance data from Point Loma Outfall Extension Report (Engineering Science, 1991). 

 
 
 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-32         NPDES Permit and 
Public Utilities Department            301(h) Application 

Table A-8 presents projected minimum hydraulic gradeline elevations and Figure A-10 
graphically depicts the range of outfall hydraulic gradeline at the shore facilities. 

Table A-8: 
PLOO Total Head Requirement Minimum Hydraulic Gradeline1 

Flow 
(mgd) 

Tide 
Level  

(ft, MSL) 

Headlosses Maximum 
Hydraulic 
Gradeline  
(ft , MSL) 

Original 
Outfall 

(ft) 

Outfall 
Extension 

(ft) 
Diffusers 

(ft) 

Density 
Head  
(ft) 

Minor 
Losses 

(ft) 

72 -5.1 1.0 0.2 0.2 7.9 0.00 4.3 

100 -5.1 2.0 0.4 0.4 7.9 0.1 5.6 

150 -5.1 4.4 0.8 0.9 7.9 0.1 9.1 

200 -5.1 7.9 1.4 1.6 7.9 0.3 14.0 

250 -5.1 12.4 2.2 2.5 7.9 0.4 20.3 

300 -5.1 17.8 3.2 3.7 7.9 0.6 28.0 

350 -5.1 24.2 4.3 5.0 7.9 0.8 37.1 

400 -5.1 31.6 5.6 6.5 7.9 1.0 47.6 

432 -5.1 36.9 6.6 7.6 7.9 1.2 55.1 

A-8 Note:  
1. Outfall performance data from Point Loma Outfall Extension Report (Engineering Science, 1991). 
 



March 2022           Existing Metro System 
Appendix A       Facilities and Operations 
  

 
City of San Diego        A-33            NPDES Permit and 
Public Utilities Department                   301(h) Application 

Figure A-10:  
Estimated Hydraulic Gradeline Elevation at Shore Facilities 

 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-34         NPDES Permit and 
Public Utilities Department            301(h) Application 

The outfall extension was designed on the basis of a 432 mgd (18.93 m3/sec) peak flow 
concurrent with a 50-year high tide of 8.2 feet above MLLW (5.3 feet above MSL). The 
minimum tide level is estimated to be 2.2 feet below MLLW (5.1 feet below MSL). The elevation 
of the ocean surface varies with the tide stage. For effluent to be discharged through the 
diffuser ports, the head in the diffuser must overcome the existing tide level. In addition, the 
head associated with the density difference between seawater and the plant effluent must be 
overcome. 

This latter term, called the "density head", is equivalent to the product of the height of the 
water column above the diffuser ports and the difference between the specific gravity of 
seawater (1.026) and the plant effluent (0.9967). The outfall extension diffusers have been 
designed to avoid seawater intrusion into the diffuser ports at the minimum design flow of  
72 mgd (3.15 m3/sec). Seawater intrusion is a problem that occurs in some outfalls during 
periods of low flow when there are excessive differences in depth over the length of a diffuser. 
When the head available at the deeper diffuser ports is less than the differential density head 
between the beginning and end of the diffuser, seawater is able to enter the lower reaches of 
the diffuser. Sediments carried by the seawater can settle in the diffuser and may not be 
resuspended when the flow is increased. 

A.4.9 Headlosses in the Main Outfall Barrel 

Headlosses in the main outfall barrel were estimated using Manning's equation on the basis 
of the results of hydraulic testing conducted in 1989 and 1990, as reported by Engineering 
Science in the 1991 Point Loma Outfall Extension Report. Table A-9 presents assigned 
Manning’s equation coefficients. Headlosses were computed assuming no air in the system. 

Table A-9: 
PLOO Headlosses in the Main Barrel 

Condition Main Barrel Section Manning’s coefficient (“n”) 

Maximum headloss: 
Original outfall 

Outfall extension 
0.0146 
0.0146 

Minimum headloss: 
Original outfall 

Outfall extension 
0.0140 
0.0120 

 

  



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-35         NPDES Permit and 
Public Utilities Department            301(h) Application 

A.5 NORTH CITY WATER RECLAMATION PLANT  

The NCWRP is an advanced wastewater treatment facility capable of producing recycled water 
that complies with requirements of Title 22, Division 4 of the California Code of Regulations 
for unrestricted body contact. The NCWRP provides a capacity to treat 32 mgd (average flow) 
and is operated under a separate permit (Order No. R9-2015-0091). Tertiary treated recycled 
water produced at the NCWRP is discharged to a regional conveyance system for transport to 
qualified recycled water users.  

The NCWRP may also receive inflow from the Peñasquitos Pump Station via a pressure/gravity 
pipeline (Peñasquitos Trunk Sewer Relief Pipeline) which discharges directly into the plant's 
headworks. As shown in Figure A-1, the Peñasquitos Trunk Sewer Relief Pipeline diverts 
wastewater directly to the NCWRP that would otherwise be discharged into the Old Peñasquitos 
Trunk Sewer and Pump Station 64. 

Excess secondary treated effluent is discharged to the Rose Canyon Trunk Sewer for 
conveyance to the NMI and PLWTP. Sludge from the NCWRP is pumped to the MBC for 
processing. 

The main liquid treatment train consists of:  

● influent pumping,  

● screening, 

● aerated grit removal,  

● primary sedimentation with sludge and scum removal,  

● sideline flow equalization,  

● anoxic-aerobic activated sludge consisting of anoxic mixing with mixed liquor recycle 
and fine bubble aeration,  

● secondary clarification with scum removal,  

● mixed liquor and excess sludge wasting,  

● chemical addition for coagulation,  

● flocculation,  

● tertiary filtration through anthracite coal media,  

● electrodialysis reversal,  

● advanced water purification demonstration facilities, and  

● effluent chlorination.  

Table A-10 presents NCWRP design criteria for each unit treatment process.  

   

 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-36         NPDES Permit and 
Public Utilities Department            301(h) Application 

Table A-10: 
Design Criteria and Loadings for the NCWRP 

Process Units Average Peak 

Plant Influent 

Influent Flow mgd 30 60 

Total Suspended Solids (TSS) Concentration mg/L 250 -- 

TSS Loading lbs/day 62,588 -- 

Biochemical Oxygen Demand (BOD) 
Concentration 

mg/L 250 -- 

BOD Loading lbs/day 62,588 -- 

Influent Pump 
Station (with 

in-Plant 
Return Flow) 

Influent Flow mgd 33.82 60 

TSS Concentration mg/L 253 -- 

TSS Loading lbs/day 71,500 -- 

BOD Concentration mg/L 238 -- 

BOD Loading lbs/day 67,100 -- 

Screening 

Type:  Mechanically Cleaned "Climber Type" -- -- -- 

Number of Mechanical Screens -- 1 1 

Number of Bypass Mechanical Screens -- 1 1 

Total Mechanical Screens Installed -- 2 2 

Grit Removal 

Type: Aerated Grit Removal -- -- -- 

Total Number of Units -- 2 2 

Unit Width ft 20 20 

Unit Length ft 60 60 

Average Water Depth ft 14 14 

Total Volume ft3 33,600 33,600 

Detention Time (all units in service) minutes 10.70 6.03 

Detention Time (one unit out of service) minutes 5.35 3.02 

Primary 
Sedimentation 

Type: Rectangular - Conventional -- -- -- 

Influent Flow mgd 33.82 60 

Influent TSS Load lbs/day 74,010 -- 

Influent BOD Load  lbs/day 67,100 -- 

Total Number of Units -- 6 6 

Unit Width ft 20 20 

Unit Length ft 208 208 

Average Depth ft 11 11 

Total Area ft2 24,960 24,960 

Total Volume ft3 274,560 274,560 

Surface Overflow Rate (all units in service) gpd/ft2 1,355 2,404 

Surface Overflow Rate (one unit out of service) gpd/ft2 1,626 2,885 

Detention Time (all units in service) minutes 87 49 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-37         NPDES Permit and 
Public Utilities Department            301(h) Application 

Process Units Average Peak 

Primary 
Sedimentation 

(cont.) 

Detention Time (one unit out of service) minutes 73 41 

Weir Loading (all units in service) gpd/ft 22,190 39,370 

Weir Loading (one unit out of service) gpd/ft 26,630 47,240 

Percent BOD Removal % 26 25 

Percent TSS Removal % 60 60 

Flow 
Equalization 

Basins 

Type:  Circular Prestressed Tank    

Number of Units -- 2 2 

Diameter, each ft 140 140 

Maximum Nominal Depth ft 29 29 

Maximum Storage Volume, All Basins ft3 858,000 858,000 

Percent of Average Primary Effluent 
Flow % 19 19 

Primary 
Effluent/ RAS1 

Mix Basin 

Volume ft3 11,060 11,060 

Detention Time (Based on plant 
effluent plus RAS) minutes 3.6 2.5 

Mixing Power Input HP/1,000 
ft3 1.2 1.2 

Aeration Basins 

Type: Single Pass-Plug Flow 
Anoxic/Aerobic Air Activated Sludge -- -- -- 

Influent Flow (Equalized Primary 
Effluent) 

mgd 32.75 48 

Influent Design BOD5 load lbs/day 49,950 97,260 

Influent Design TSS load lbs/day 29,600 55,640 

Total Number of Basins -- 7 7 

Basin Width ft 20 20 

Basin Depth ft 20 20 

Number of Anoxic Cells per Basin -- 3 3 

Anoxic Cells w/Standby Aeration -- 2 2 

Anoxic Cell Length ft 27 27 

Number of Aerobic Zones per Basin -- 1 1 

Number of Aeration Grids per Basin -- 4 4 

Length of Aeration Grid ft 78 78 

Total Aerobic Zone Length Per Basin ft 312 312 

Total Basin Length (Anoxic and 
Aerobic) 

ft 392 392 

Total Anoxic Volume ft3 224,000 224,000 

Total Aerobic Volume ft3 873,600 873,600 

Total Basin Volume ft3 1,097,600 1,097,600 

Anoxic Volume as Percent of Total 
Basin % 20 20 

Maximum Anoxic Detention Time  
(all units in service) 

hours 1.2 0.8 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-38         NPDES Permit and 
Public Utilities Department            301(h) Application 

Process Units Average Peak 

Aeration Basins 
(cont.) 

Maximum Anoxic Detention Time  
(one unit out of service) hours 1.1 0.7 

Minimum Aerobic Detention Time  
(all units in service) 

hours 4.8 3.3 

Minimum Aerobic Detention Time  
(one unit out of service) hours 4.1 2.8 

Anoxic + Aerobic Detention Time  
(all units in service) hours 6.0 4.1 

Anoxic + Aerobic Detention Time  
(one unit out of service) 

hours 5.2 3.5 

Mixed Liquor Suspended Solids (MLSS) mg/L 2,470 3,000 

Mixed Liquor Volatile Suspended Solids 
(MLVSS) mg/L 1,930 2,370 

Mean Cell Residence Time  
(all units in service) 

days 5.0 3.0 

Mean Cell Residence Time  
(one unit out of service) days 4.3 2.6 

Food:Microorganism (FM) Ratio  
(all units in service) -- 0.30 0.45 

FM Ratio (one unit out of service) -- 0.35 0.53 

Waste Activated Sludge (WAS) Mass 
Rate lbs/day 40,270 79,270 

WAS TSS Flow mgd 1.95 1.95 

WAS TSS Concentration mg/L 2,470 3,000 

WAS lbs TSS per lbs BOD5 Removed -- 0.85 0.85 

Net Actual Oxygen Demand lbs/day 62,580 103,430 

 
 
 
 
 
 
 
 
 
 

Secondary 
Clarification 

 
 
 
 
 
 
 
 
 
 
 

Type:  Rectangular -  
Conventional Influent Flow -- -- -- 

Influent Flow (plant effluent only) mgd 30.8 44.83 

Return Activated Sludge (RAS) Flow mgd 20.45 29.79 

RAS TSS Concentration mg/L 6,180 7,500 

Mixed Liquor Flow (less WAS) mgd 51.25 74.62 

Mixed Liquor TSS Concentration mg/L 2,470 3,000 

Total Number of Units -- 14 14 

Clarifier Width, per Unit ft 20 20 

Clarifier Unit Length  180 180 

Unit Depth ft 15 15 

Total Area ft2 50,400 50,400 

Total Volume ft3 756,000 756,000 

Surface Overflow Rate (all units in 
service) 

gpd/ft2 611 890 

Surface Overflow Rate  
(one unit out of service) gpd/ft2 658 958 

Solids Loading Rate w/MLSS waste  
(all units in service) lbs/ft2/day 21 37 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
[...]
effluent using membrane filtration, reverse osmosis and ultraviolet (UV)/advanced oxidation 
to purify tertiary treated recycled water. Purified water from the advanced treatment facility 
is currently blended with NCWRP tertiary effluent and used to augment non-potable recycled 
water supplies. The project's operational testing and monitoring program, however, has 
demonstrated that the advanced treatment facility can produce purified water that is 
comparable or superior in quality to the City's existing imported raw water supply. Data from 
the demonstration facility are used to inform treatment processes for Pure Water and the 
design of Pure Water’s North City Pure Water Facility that is anticipated to be constructed and 
operational during the upcoming permit cycle and is regulated under a separate NPDES permit, 
San Diego Regional Water Quality Control Board Order No. R9-2020-0001. 

A.5.2 Cogeneration 

Electrical supply for the NCWRP is provided by a cogeneration facility that features five 
engine/generator units. Four engines and their corresponding generators are operated by a 
private contractor and one engine and its corresponding generator is operated by City 
personnel. The cogeneration plant engines are powered by methane gas extracted from the 
nearby Miramar Landfill. 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-41         NPDES Permit and 
Public Utilities Department            301(h) Application 

A.6 METROPOLITAN BIOSOLIDS CENTER  

MBC is located at Marine Corps Air Station Miramar. MBC provides dewatering for sludge from 
the PLWTP and thickening, anaerobic digestion, and dewatering of sludge form the NCWRP. 
Screened digested sludge from PLWTP is pumped to biosolids holding tanks at MBC where it 
is mixed with sludge from the onsite digesters. The mixed sludge is pumped to the Centrifuge 
Dewatering Biosolids Storage Building where dewatering is provided by high-solids type 
centrifuges. The dewatered biosolids cake is then pumped to storage silos which provide 
approximately three days of capacity. Biosolids are disposed of by a contracted hauler. Prior to 
2020, biosolids were disposed of in the Otay Landfill, used as alternative daily cover (ADC), or 
were transported off-site for beneficial reuse. Disposal method is a at the sole discretion of 
the contracted hauler. 

Table A-11: 
Design Criteria for MBC 

Process Units 
Value 

Average Peak 

Raw Solids 
Receiving 

Type:  Circular, Covered, Pre-Stressed 
Concrete Tanks -- -- -- 

Flow 
mgd 
gpm 

1.76 
1,223 

2.81 
1,957 

Solids Loading lbs/day 
dry tons/day 

79,357 
39.7 

178,554 
89.3 

Solids Concentration % 0.54 0.76 
Emergency Duration hours -- 12 
Difference between Peak & Average Flows gpd -- 1,050,000 
Required Tank Storage  gallons -- 525,000 
Number of Receiving Tanks Provided  2 2 

Receiving Tank Volume (each) gallons 
ft3 

528,303 
70,629 

528,303 
70,629 

Total Volume (both tanks) gallons 
ft3 

-- 
-- 

1,056,606 
141,258 

Detention time:                                          
w/o Thickening 
@ Peak Flow w/Thickening 
@ Peak Flow w/o Thickening 

 
hours 
days 
hours 

 
-- 
-- 
-- 

 
7.20 
0.50 
4.50 

Influent Flow mgd 
gpm 

1.76 
1,223 

2.82 
1,957 

Influent Sludge Loading lbs/day 
dry tons/day 

79,357 
40 

178,554 
89 

Feed Solids Concentration % 0.54 0.76 

Centrifuge 
Thickening 

Operating Schedule hours/day 
days/week 

24 
7 

24 
7 

Unit Capacity gpm 600 750 
Number of Centrifuge Units Required -- 2.0 2.6 
Number of Centrifuge Units Provided -- 5 5 
Number of In-Service Centrifuge Units -- 3 3 
Unit Capacity (each unit) gpm 600 750 
Total Capacity (all units) gpm 1,800 2,250 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-42         NPDES Permit and 
Public Utilities Department            301(h) Application 

Process Units 
Value 

Average Peak 

Centrifuge 
Thickening 

(cont.) 

Percent Capture % 95 95 

Thickened Sludge Solids lbs/day 
dry tons/day 

73,390 
37.7 

169,626 
84.8 

Thickened Sludge Concentration % 5 5 
Thickened Sludge Flow mgd 0.18 0.41 
Centrate Flow mgd 1.58 2.41 

Centrate Solids lbs/day 
dry tons/day 

3,968 
2.0 

8,928 
4.5 

Centrate Solids Concentration mg/L 
% 

301.1 
0.03 

444.0 
0.04 

Anaerobic 
Digestion 

Thickened Sludge Feed Flow  
(peaking factor = 1.5) mgd 0.18 0.27 

Thickened Sludge Concentration % 5 5 

Total Solids at peaking factor = 2.25 
lbs/day 

dry tons/day 
75,390 

38 
169,626 

85 

Volatile Suspended Solids (VSS) 
% 

lbs/day 
dry tons/day 

69 
52,215 

26 

69 
78,323 

39 
Minimum Detention time (design criteria) days 20 15 

Total Volume Required gallons 
ft3 

3,615,805 
483,396 

4,067,780 
543,821 

Total Volume Required (0.1 lb VSS/ ft3) 
gallons 

ft3 
3,905,706 

522,153 
3,905,706 

522,153 

Unit Volume Required gallons 
ft3 

1,301,902 
174,051 

1,355,930 
181,274 

Number of Digesters Provided -- 3 3 

Digester Volume (each) gallons 
ft3 

2,913,147 
389,458 

2,913,147 
389,458 

Total Digestion Volume (3 tanks) gallons 
ft3 

8,739,440 
1,168,374 

8,739,440 
1,168,374 

Hydraulic Resident Time 
All Units in Service 
One Unit Out-of-Service 

 
days 
days 

 
48 
32 

 
32 
21 

Volatile Suspended Solids Loading 
All Units in Service 
One Unit Out-of-Service 

 
lbs ft3 lbs/ ft3 

 
0.04 
0.07 

 
0.07 
0.10 

Volatile Suspended Solids Reduction % 50 50 

Volatile Suspended Solids Destroyed lbs/day 
dry tons/day 

26,108 
13 

39,161 
20 

Biogas Production @15 ft3/lb VSS         ft3/day 391,615 587,422 

Digested 
Bi0solids 
Storage 

Digested Biosolids Overflow to Storage 
lbs/day 

dry tons/day 
mgd 

49,282 
24.6 
0.18 

73,923 
37.0 
0.27 

PLWTP Biosolids to Storage: 
Flow @ 3% Concentration 

mgd 
gpm 

1.14 
794.2 

1.66 
1,150.6 

Solids Loading at peaking factor = 1.38 lbs/day 
dry tons/day 

300,401 
150 

414,553 
207 

Solids Concentration mg/L 
% 

31,497 
3.15 

30,000 
3.00 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-43         NPDES Permit and 
Public Utilities Department            301(h) Application 

Process Units 
Value 

Average Peak 

Digested 
Bi0solids 
Storage 
(cont.) 

Number of Tanks Provided -- 2 2 

Tank Volume (each) gallons 
ft3 

1,296,000 
173,262 

1,296,000 
173,262 

Total Volume Provided gallons 2,590,777 2,590,777 
Detention Time  
(one tank, combined digested flow, no 
dewatering) 

days 0.98 0.67 

Centrifuge 
Dewatering 
(Combined 

Flows) 

Total Digested Flow (combined) mgd 
gpm 

1.32 
919.7 

1.93 
1,339.4 

Solids Loading 
 

lbs/day 
dry tons/day 

349,683 
175 

482,562 
241 

Digested Solids Concentration % 3.17 3.00 

Operating Schedule hours/day 
days/wk 

24 
7 

24 
7 

Centrifuge Capacity (each) gpm 250 325 
Number of Centrifuges Required - 4.0 5.0 
Number of Centrifuges Provided 
Number of In-Service Centrifuges 

- 
- 

8 
4 

8 
5 

Flow Rate Per Unit gpm 184 223 
Solids Load per Unit (including polymer) gpm 70,636 117,727 
Percent Capture % 95 92 
Centrate Flow mgd 1.19 1.74 

Centrate Solids lbs/day 
dry tons/day 

14,162 
7.1 

34,165 
17.1 

Centrate Concentration mg/L 
% 

1,427 
0.14 

2,359 
0.24 

Dewatered 
Sludge 

Production 

Dewatered Sludge Cake Solids Production lbs/day 
dry tons/day 

335,521 
168 

448,397 
224 

Dewatered Sludge Cake Concentration % 30 28 
Dewatered Sludge Cake Flow mgd 0.13 0.19 
Dewatered Sludge Cake Volume ft3/day 17,928 25,671 

Dewatered 
Sludge 
Storage 

Type:  Cylindrical Live Bottom Silo -- -- -- 
Silo Volume (each) ft3 7,122 7,122 
Number of Silos  - 10 10 

Storage Available (10 silos) 
ft3 

days 
71,220 
3.97 

71,220 
2.77 

Storage Available (9 silos) ft3 
days 

49,154 
2.74 

49,154 
1.91 

 

A.6.1 Cogeneration 

A privatized cogeneration facility constructed and operated by the Fortistar Methane Group, 
LLC is located adjacent to the Energy Building. This facility houses four tandem Caterpillar 
3516 reciprocating piston engines linked to one generator each. The engines burn landfill gas 
collected from the adjacent Miramar Landfill as well as digester gas generated in the MBC 
digesters. The combined output of these four generators is 6.4 megawatts of electricity. MBC 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-44         NPDES Permit and 
Public Utilities Department            301(h) Application 

uses approximately 2.4 megawatts and the rest is exported to the utility power grid via the 
MBC switchgear. Waste heat from the engine jacket water cooling system provides most of the 
energy necessary to heat the digesters and to provide comfort heating for the buildings.  

A.7 SOUTH BAY WATER RECLAMATION PLANT AND OCEAN OUTFALL 

The SBWRP was brought online in 2001 to treat wastewater from portions of the southern 
region of the Metro System service area. The SBWRP is an advanced wastewater treatment 
facility that produces recycled water that complies with requirements of Title 22, Division 4 of 
the California Code of Regulations for unrestricted body contact (e.g. disinfected tertiary 
recycled water). Solids generated by the SBWRP treatment processes are discharged back into 
the SMI via an 8-inch diameter pipeline for conveyance to and removal at the PLWTP.  

 

The hydraulic capacity of the SBWRP is 18 mgd, and the plant can produce up to 15 mgd of 
tertiary treated recycled water. The main liquid treatment train consists of: 

● influent pumping, 

● screening, 

● grit removal, 

● primary sedimentation, 

● sideline flow equalization, 

● air activated sludge process with an anoxic selector zone, 

● secondary clarification, 

● chemical addition for coagulation, 

● tertiary filtration through deep bed mono-media filters, and  

● electrodialysis reversal, and 

● UV disinfection.  

SBWRP tertiary treated effluent is directed to a regional recycled water conveyance system for 
reuse. Use of SBWRP recycled water totaled approximately 2,634 acre-ft per year (an average 
of 2.35 mgd) during 2020. Recycled water production at the SBWRP averaged 3.97 mgd during 
2020. SBWRP flows in excess of recycled water demands receive secondary treatment and are 
discharged through the South Bay Ocean Outfall (SBOO), which is jointly-owned by the 
International Boundary and Water Commission (U.S. Section IBWC) and the City. The SBOO 
discharges wastewater from both the SBWRP and from the IBWC International Wastewater 
Treatment Plant (IWTP). At times when recycled water production is more than demand, 
tertiary-treated effluent may be discharged through the SBOO. 

The outfall has an average daily flow capacity of 174 mgd and a peak flow capacity of 333 mgd. 
The City of San Diego has purchased use of up to 40% of the outfall capacity (up to 74 mgd 
average daily flow capacity and 133 mgd of peak flow capacity). The remaining outfall capacity 
will be used by the IWTP. The SBOO includes an underground tunnel from the western 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-45         NPDES Permit and 
Public Utilities Department            301(h) Application 

terminus of the SBLO to roughly 13,500 ft offshore, where it surfaces and continues along the 
sea floor ending in a Y-shaped structure and two diffuser legs approximately 3.5 miles offshore 
at a depth of about 95 ft. 

Table A-12: 
Design Criteria and Loadings for the SBWRP 

Process Units 

Parameter Value 

Average Peak 

Plant Influent 

Flow mgd 15 18 

TSS 
mg/L 270 -- 

lbs/day 33,800 -- 

BOD 
mg/L 300 -- 

lbs/day 37,555 -- 

Screening 
Number of Mechanical Screens -- 2 2 
Channel Width ft 3.0 3.0 
Channel Depth ft 4.42 4.42 

Grit Removal 

Type:  Aerated Grit Removal -- -- -- 
Total Number of Units -- 2 2 
Unit Width ft 15 15 
Unit Length ft 30 30 
Average Water Depth ft 10 10 
Total Volume per Unit ft3 120,000 120,000 
Surface overflow rate (all units in service) gpd/ft2 1,646 1,947 
Surface overflow rate (one unit out of 
service) 

gpd/ft2 2,058 2,438 

Primary 
Sedimentation 

Type:  Rectangular - Conventional -- -- -- 
Design Influent Flow mgd 16.46 19.47 
Design Load:  TSS lbs/day 70,990 -- 
Design Load:  BOD lbs/day 76,960 -- 
Total Number of Units -- 5 5 
Unit Width ft 20 20 
Unit Length ft 100 100 
Average Unit Depth ft 12 12 

Surface Overflow Rate (all units in service) gpd/ft2 1,646 1,947 

Surface Overflow Rate  
(one unit out of service) 

gpd/ft2 2,058 2,438 

Detention Time - All units in service minutes 79 66 
Detention Time (one unit out of service) minutes 63 53 
Design Percent Removal:  BOD % 30 -- 
Design Percent Removal:  TSS % 60 -- 

Flow 
Equalization 

Basins 

Number of Units -- 2 2 
Diameter, each ft 80 80 
Maximum Nominal Depth ft 19 19 
Maximum Storage Volume, All Basins ft3 191,000 191,000 
Percent of Average Primary Effluent Flow % 19 -- 

 
 

    



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-46         NPDES Permit and 
Public Utilities Department            301(h) Application 

Process Units 

Parameter Value 

Average Peak 

Primary 
Effluent RAS 

Mix Basin 

Volume ft3 11,060 11,060 
Detention Time  
(Based on plant effluent plus RAS) minutes 2.5 2.5 

Mixing Power Input HP/1,000 ft3 1.2 1.2 

Aeration Basins 

Reactor Type: Air Activated w/Anoxic 
Selectors -- -- -- 

Design Influent Flow  
(Equalized primary influent) 

mgd 15.34 18.0 

Design Load:  TSS lbs/day 53,870 -- 
Design Load:  BOD lbs/day 28,400 -- 
Total Number of Basins -- 8 8 
Basin Width ft 25 25 
Basin Depth ft 15 15 
Number of Anoxic Cells per Basin -- 3 3 
Anoxic Cells w/Standby Aeration -- 2 2 
Anoxic Cell Length ft 16.7 16.7 
Number of Aerobic Zones per Basin -- 1 1 
Number of Aeration Grids per Basin -- 4 4 
Length of Aeration Grid ft 30 30 
Total Aerobic Zone Length Per Basin ft 140 140 
Total Basin Length (Anoxic and Aerobic) ft 190 190 
Total Anoxic Volume ft3 180,000 180,000 
Total Aerobic Volume ft3 504,000 504,000 
Total Basin Volume ft3 684,000 684,000 
Anoxic Volume as Percent of Total Basin % 26 20 
Anoxic Detention Time hours 2.1 1.8 
Aerobic Detention Time hours 5.9 5.0 
Anoxic + Aerobic Detention Time hours 8.0 6.8 
MLSS mg/L 2,800 -- 
MLVSS mg/L 2,240 -- 
Mean Cell Residence Time days 5.3 2.8 
WAS mass rate  lbs/day 41,050 -- 
WAS Concentration (based on wasting 
MLSS)  mg/L 7,000 -- 

WAS Flow mgd 0.7 -- 
WAS Ratio:  TSS/BOD5 Removed -- 0.8 -- 
Net Actual Oxygen Demand lbs/day 64,500 -- 

Secondary 
Clarification 

Type:  Rectangular - Conventional -- -- -- 

Influent Flow (plant effluent only) mgd 30.9 44.8 

RAS Flow mgd 20.5 29.8 

RAS Concentration mg/L 6,180 7,500 

Mixed Liquor Flow (less WAS) mgd 24.76 29.21 

Mixed Liquor TSS Concentration mg/L 2,800 -- 

Total Number of Units -- 9 9 



March 2022 Existing Metro System 
Appendix A Facilities and Operations 
  

 
City of San Diego    A-47         NPDES Permit and 
Public Utilities Department            301(h) Application 

Process Units 

Parameter Value 

Average Peak 

Secondary 
Clarification 

(cont.) 

Unit Width ft 20 20 

Unit Depth ft 130 130 

Nominal Unit Depth ft 15 15 

Total Area ft2 23,400 23,400 

Total Volume ft3 351,000 351,000 

Surface Overflow Rate (all units in service) gpd/ft2 656 -- 

Surface Overflow Rate (one unit out of 
service) gpd/ft2 -- 856 

Solids Loading Rate w/MLSS waste (all 
units in service) lbs/ft2/day 24.7 -- 

Solids Loading Rate (one unit out of 
service) lbs/ft2/day -- 32.8 

Tertiary 
Filtration 

Type:  Monomedia -- -- -- 

Design Influent Flow mgd 15 -- 

Total Number of Units -- 7 7 

Unit Width ft 15 15 

Unit Length ft 30 30 

Unit Depth ft 19 19 

Total Area ft2 3,150 3,150 

Filtration Rate (one unit out of service) gpm/ft2 3.31 -- 

Filtration Rate (two units out of service) gpm/ft2 3.86 -- 

Waste 
Backwash Tank 

 
Type:  Rectangular & Concrete  

-- -- -- 

Maximum Instantaneous Flow gpm 22,220 22,220 
[...]
City of San Diego NPDES Permit and 
Public Utilities Department B - 1 301(h) Application 

B.1 INTRODUCTION  

This appendix summarizes planned facilities improvements to the San Diego Metropolitan 
Sewerage System (Metro System). In submitting this application for renewal of 301(h) 
modified secondary treatment standards for the Point Loma Wastewater Treatment Plant 
(PLWTP), the City of San Diego (City) is committing to reducing both flows and solids 
discharged to the ocean through implementing a joint water/wastewater facilities plan called 
Pure Water San Diego Program (Pure Water). Pure Water establishes the goal of producing 
potable water for the San Diego Region while offloading flows and loads from the PLWTP. The 
Pure Water plan envisions implementing 83 million gallons per day (mgd) of potable reuse 
water by the December 31, 2035. To demonstrate the City's commitment to advance the State's 
water recycling goals, this National Pollutant Discharge Elimination System (NPDES) permit 
application proposes an initial schedule of Pure Water implementation tasks for inclusion 
within the renewed PLWTP NPDES permit. Proposed tasks for the next 5 years would focus on 
the initial 30 mgd potable reuse component of Pure Water; but includes actions necessary to 
ultimately achieve 83 mgd by December 31, 2035. In addition to the Pure Water Program, other 
planned near-term Metro System facilities improvements include upgrading grit removal 
facilities at the PLWTP, upgrading equipment at Pump Station 2, and implementing 
refinements to the system-wide chemical addition program.  

B.2 FACILITIES PLANNING OVERVIEW  

As described in Appendix A, the Metro System provides for the conveyance, treatment, reuse, 
and disposal of wastewater within a 450-square-mile service area. The City of San Diego 
Public Utilities Department (PUD) serves as owner and operator of the Metro System and as 
the planning agency for assessing Metro System facility’s needs. Participating agency input to 
Metro System planning and operation is provided through the Metropolitan Wastewater 
Commission/Joint Powers Authority (see Appendix A for Metro System participating agencies). 

As planning and operating agency of the Metro System, the PUD regularly prepares, and 
updates plans for Metro System facilities. Three key planning efforts have been completed 
since 2012 which led to the development of the proposed Pure Water Program. These planning 
efforts include: 

 the 2012 Metropolitan Wastewater Plan1 

 the Pure Water Phase 1 North City Project 

PUD is anticipating creation of a Department-wide master plan that includes both water and 
wastewater during the upcoming permit cycle. While the City's Pure Water Program represents 
a different wastewater planning direction than that described within the 2012 Metropolitan 
Wastewater Plan, the 2012 Metropolitan Wastewater Plan provides value in (1) forecasting 
future Metro System flows and loads, and (2) assessing backbone Metro System facilities 
improvements that can be implemented to support facilities proposed as part of Pure Water. 

 
 

1     City of San Diego Public Utilities Department. Metropolitan Wastewater Plan. 2012. 

 



March 2022  
Appendix B Planned Metro System Facilities Improvements  
 

  
 
City of San Diego NPDES Permit and 
Public Utilities Department B - 2 301(h) Application 

Update of the 2012 Metropolitan Wastewater Plan is anticipated to begin within the next 
NPDES 5-year permit cycle as part of a larger Departmental master plan. 

B.3 PURE WATER SAN DIEGO PROGRAM 

During the effective period of the renewed permit the City will be implementing significant 
changes to its wastewater treatment and disposal system. In a prior permit renewal 
application, the City introduced its goal of implementing a comprehensive water reuse 
program called Pure Water. Pure Water is a long-term program that would provide a safe, 
reliable and cost-effective potable water supply for San Diego through the application of 
advanced treatment technology to purify recycled water. As such it is a joint water and 
wastewater facilities plan with the goal of producing water suitable for potable reuse, while 
significantly reducing and improving the discharge to the ocean from the PLWTP. Initially, 
wastewater traditionally intended for treatment at the PLWTP will be diverted to upstream 
treatment facilities at the North City Water Reclamation Plant (NCWRP) and North City Pure 
Water Facility (NCPWF) where purified water will be produced by highly advanced treatment 
processes.  

Ultimately, by December 31, 2035, it is anticipated that approximately 50% of San Diego’s 
potable water demand will be met by a system of purifying wastewater. The upstream 
diversion to the NCPWF is expected to reduce flows and pollutant loads to the PLWTP which 
in turn is expected to reduce the flows and loads being discharged to the ocean. Pure Water is 
reflected in Order No. R9-2017-00072 with a schedule of tasks anticipated to be accomplished 
during the current permit period that will facilitate implementation of the program and is 
currently regulated under a separate permit, California Regional Water Quality Control Board, 
San Diego (RWQCB) Order No. R9-2020-0001. Pure Water is being implemented in two phases: 

 Phase 1, the North City Pure Water Project 

 Phase 2, the Central Area Project 

This document will focus on the facilities that will be added for completion of the Phase 1 
(North City Pure Water Project) and their interface with the PLWTP since those facilities will 
commence operation during the upcoming renewed permit period.  

B.3.1 Phase 1: North City Pure Water Project 

The Phase 1 NCPWF will be co-located with the NCWRP. Construction of Phase 1 facilities, 
including pipelines, pump stations, and treatment processes, has begun. Advanced purified 
water will eventually be delivered to the Miramar potable water reservoir.  When full operating 
capacity is achieved, anticipated by December 31, 2027, it will remove 52 mgd of wastewater 
from the influent to PLWTP and produce at least 30 mgd of advanced purified water suitable 

 
 

2  United States Environmental Protection Agency (EPA) and California Regional Water Quality Control Board, San 
Diego Region (RWQCB). Order No. R9-2017-0007 (NPDES CA0107409), Waste Discharge Requirements and 
National Pollutant Discharge Elimination System Permit for the E.W. Blom Point Loma Wastewater Treatment 
Plant Discharge to the Pacific Ocean through the Point Loma Ocean Outfall, San Diego County. 2017. 



March 2022  
Appendix B Planned Metro System Facilities Improvements  
 

  
 
City of San Diego NPDES Permit and 
Public Utilities Department B - 3 301(h) Application 

for potable reuse, as well as much as 12 mgd of recycled water for irrigation and other approved 
uses.  

The NCWRP is permitted to distribute recycled water by Waste Discharge Requirements under 
Order No. R9-2015-0091 adopted by the RWQCB in December 2015. Discharge of advanced 
purified water from the NCPWF to the Miramar potable water reservoir has been permitted by 
NPDES permit Order No. R9-2020-0001 that was adopted by the RWQCB on May 13, 2020. 
Although each facility is permitted independently from the PLWTP, these facilities are 
discussed here because of their interrelationship with the Point Loma facility. Through the 
upstream diversion and treatment, the discharge through the Point Loma Ocean Outfall 
(PLOO) is significantly improved. 

The Phase 1 North City Pure Water Project is currently under construction with full capacity 
operation anticipated by the end of Calendar Year 2027. The specific facilities to be completed 
include: 

 NCWRP expansion of existing facilities (NCWRP Expansion): nearly doubles the amount 
of recycled water produced to meet the needs of the NCPWF and the Recycled Water 
system 

 Morena Pump Station: to pump additional wastewater to the NCWRP Expansion 

 Two 10.5-mile pipelines from the Morena Pump Station to the NCWRP Expansion 

o A 48-inch pipeline to convey wastewater to the NCWRP 

o A 36-inch pipeline to convey residuals from the NCWRP to the sewer 

 Improvements to the Metropolitan Biosolids Center (MBC) to handle the increased 
biosolids that will be produced by the expanded NCWRP 

 NCPWF: Advanced treatment processes to produce purified water: 

o Ozonation 

o Biological Activated Carbon (BAC) Filtration  

o Membrane Filtration 

o Reverse Osmosis (R/O) 

o Ultraviolet Disinfection and Advanced Oxidation 

 Pure Water pipeline, 8 miles, to convey purified water to Miramar Reservoir 

 De-chlorination facilities at Miramar Reservoir 

 Underwater discharge pipe within Miramar Reservoir 

 Miramar Reservoir pump station upgrades 

Figure B-1 presents an overall general flow schematic of the existing and future Metro System. 

 
  



March 2022  
Appendix B Planned Metro System Facilities Improvements  
 

  
 
City of San Diego NPDES Permit and 
Public Utilities Department B - 4 301(h) Application 

Figure B-1: 
Flow Schematic of Metro System Operations 

 

 

B.3.2  Phase 2: Central Area Project 

Phase 2 (Central Area Project) is in the planning stages that includes environmental review, 
siting of facilities, selection of discharge location, assessment of regulatory requirements, and 
the construction and operation of a pilot facility. The Central Area Project is expected to 
produce 53 mgd of purified water, for a cumulative total of 83 mgd by December 31, 2035.  

 



March 2022  
Appendix B Planned Metro System Facilities Improvements  
 

 
 
City of San Diego NPDES Permit and 
Public Utilities Department B - 5 301(h) Application 

B.4 PROJECTED WASTEWATER FLOWS AND LOADS 

Metro System facilities planning and the scheduling for implementing Pure Water phases will, 
in part, be driven by wastewater flow and solids loading. Metro System wastewater flows and 
solids loading projections are developed using a comprehensive hydraulic model of the Metro 
System service area.   

B.4.1 Metro System Hydraulic Model 

The City of San Diego regularly updates projected future Metro System flows and loads through 
a comprehensive geographic information system-based hydraulic model of Metro System and 
City of San Diego wastewater collection facilities3. The model superimposes the latest San 
Diego Association of Governments (SANDAG) population and employment projections on grid 
levels as small as a city block to generate projected flows. Wastewater loads are based on a 
projected residential unit wastewater generation rate of 57 gallons per capita per day (gpcd) 
and gradually decreasing to 53 gpcd by 2050, and an employment unit wastewater generation 
rate of 18 gpcd. The model also computes system-wide total suspended solids (TSS) and 
biochemical oxygen demand (BOD) loads and PLWTP effluent discharges based on recorded 
historical influent data and treatment facilities performance.  

B.4.2 Pure Water Interface with PLWTP 

The City has operated a Pure Water Demonstration Facility for nearly 10 years, helping to 
collect data for the design of the Phase 1 facilities and to define regulatory requirements. It 
has also provided an understanding of the potential characteristics of the treatment process 
efficiencies, return stream characteristics and how this upstream advanced treatment will 
improve the PLWTP discharge. 

The northern area water reclamation activities associated with the Pure Water  Program 
remove flows that are normally influent to the PLWTP, as demonstrated in Figure B-1 and 
Figure B-2. Historically, a small return stream of dewatering and thickening centrate from 
biosolids processing at MBC, as well as excess secondary effluent from the NCWRP have been 
returned to the sewer and co-mingled with wastewater influent to the PLWTP. With the 
implementation of Pure Water Phase 1 these return streams will also include R/O brine 
generated at the NCPWF. 

In conjunction with the flow projections a comprehensive model was utilized to estimate the 
TSS and flow reductions that will occur in the PLWTP discharge. This modeling also accounts 
for the return stream contributions. The initial results indicate that no significant 
concentration effects will occur because flow, TSS, and associated pollutants are 
proportionally reduced. The off-loading effect of the upstream Phase 1 Pure Water facilities 
and significant improvement in the PLOO discharge can be seen beginning in 2026.  

 
 

3  City of San Diego Public Utilities Department. Unpublished update of the Metro System hydraulic flow and load 
model. 2021.  

 



March 2022  
Appendix B Planned Metro System Facilities Improvements  
 

  
 
City of San Diego NPDES Permit and 
Public Utilities Department B - 6 301(h) Application 

Table B-1 presents the flow and loads projections for a future facility planning period of 20 
years (2021 – 2041). The table presents both facilities planning projections as well as most 
probable projections. Facilities planning projections are very conservative and generally 
overstate what actual values are realized. However, this conservative methodology ensures 
that adequate facilities are always in place. The Pure Water planning was predicated on the 
facilities planning projections. Recent actual values are included to put the projections into 
perspective with each other. 

Table B-1  
Flow and Load Projections for the Point Loma Outfall Discharge1, 2, 3

 

Actual Measured Values4 

Year 

Total 
Metro 

System
5 PLOO Discharge6 

Flow3 

(mgd) 
Flow3 

(mgd) 
Annual TSS Mass 
Emissions Rate 

(MER)3 

(mt/yr) 

TSS Concentration3 

(milligrams per 
liter (mg/L)) 

Biochemical 
Oxygen Demand – 

5 day (BOD5) 
Concentration3 

(mg/L) 
2017 163.3 139.3 7,112 37 124 
2018 163.1 139.0 7,293 38 133 
2019 168.1 143.9 8,155 41 131 
2020 168.6 144.3 6,744 34 132 
20213 163.7 139.7 6,371 33 137 

Projected Values4,7 

Year 

Total 
Metro 

System
5 

 
PLOO Discharge6 

Flow3 

(mgd) 
Flow3 

(mgd) 
Annual TSS MER3 

(mt/yr) 
TSS Concentration3 

(mg/L) 
BOD5 

Concentration3 

(mg/L) 

Fa
ci

li
ti

es
 

P
la

n
n

in
g 

B
as

ed
7 

M
os

t 
P

ro
ba

bl
e8

 

Fa
ci

li
ti

es
 

P
la

n
n

in
g 

B
as

ed
7 

M
os

t 
P

ro
ba

bl
e8

 

Fa
ci

li
ti

es
 

P
la

n
n

in
g 

B
as

ed
7 

M
os

t 
P

ro
ba

bl
e8

 

Fa
ci

li
ti

es
 

P
la

n
n

in
g 

B
as

ed
7 

M
os

t 
P

ro
ba

bl
e8

 

2021 178.4 154.0 140.0 9,853 7,159 46 37 142 132 
2022 179.2 154.7 140.6 9,944 7,192 46 37 143 133 
2023 180.0 155.4 144.2 10,035 7,415 47 38 144 134 
2024 180.8 156.1 141.8 10,126 7,447 47 38 145 135 
2025 181.7 156.8 142.4 10,217 7,664 47 38 145 135 
2026 182.5 157.7 143.3 10,308 7,691 47 38 145 135 
2027 183.5 158.5 144 10399 7,761 48 39 146 137 
20289 184.5 128.89 114.39 8,6689 6,1619 49 39 149 140 
2029 185.5 129.7 115.1 8,754 6,204 49 39 149 140 
2030 186.4 130.6 115.8 8,841 6,241 49 39 150 141 

  



March 2022  
Appendix B Planned Metro System Facilities Improvements  
 

  
 
City of San Diego NPDES Permit and 
Public Utilities Department B - 7 301(h) Application 

Table B-1:  
Flow and Load Projections for the Point Loma Outfall Discharge1,2,3 (contd.) 

 

Year 

Total 
Metro 

System5 

 
PLOO Discharge6 

Flow3 

(mgd) 

Flow3 

(mgd) 
Annual TSS MER3 

(mt/yr) 
TSS Concentration3 

(mg/L) 
BOD5 

Concentration3 

(mg/L) 
Fa

ci
li

ti
es

 
P

la
n

n
in

g 
B

as
ed

7  

M
os

t 
P

ro
ba

bl
e8

 

Fa
ci

li
ti

es
 

P
la

n
n

in
g 

B
as

ed
7  

M
os

t 
P

ro
ba

bl
e8

 

Fa
ci

li
ti

es
 

P
la

n
n

in
g 

B
as

ed
7  

M
os

t 
P

ro
ba

bl
e8

 

Fa
ci

li
ti

es
 

P
la

n
n

in
g 

B
as

ed
7  

M
os

t 
P

ro
ba

bl
e8

 

2031 187.3 131.4 116.6 8,927 6,285 49 39 150 141 
2032 188.3 132.3 117.4 9,014 6,490 50 40 151 142 
2033 189.3 133.0 118.4 9,100 6,545 50 40 151 141 
2034 190.3 134.0 119.0 9,187 6,578 50 40 152 142 
2035 191.3 134.9 119.8 9,273 6,623 50 40 152 142 